
 

 7 

Final Assembly 

No. Description Qty. 

 

No. Description Qty. 

1 Fork frame 1 22 Shaft with single-groove    16×40 12 

2 Inner hex. screw          M6×12 1 23 Shaft sleeve               25×25 2 

3 Rock arm              550/680 1 24 Connector 2 

4 Front wheel shaft 1 25 Shaft                     16×50 2 

5 Locknut                     M8 1 26 Circlip for shaft                16 4 

6 Oil pump assembly 1 27 Pitman 2 

7 Steel ball                  Φ19 1 28 Long shaft               550/680 1 

8 Shaft 1 29 Circlip for hole                25 2 

9 Spring pin                 5×28 14/18 30 Single wheel 2 

10 Handle assembly 1 31 Shaft                     20×95 4 

11 Hexagon bolts            M8×55 1 32 double wheel 4 

12 Thrust ball bearing         51111 1 33 Bracket plate 4 

13 Supporting base 1 34 Shaft                    16×100 2 

14 Circlip for shaft               55 1 35 Shaft                    20×158 2 

15 Wheel 2 36 Shaft                    20×122 2 

16 Deep channel bearings 6204-2RS 8/12 37 Wheel frame 2 

17 Half 4 38 Pipe sleeve shaft        10×6×37 2 

18 Washer 2 39 Locknut                      M6 2 

19 Circlip for shaft               20 2 40 Steering wheel             50×36 2 

20 Dust-proof cover 2 41 Hexagon bolt             M6×50 2 

21 Shaft sleeve              16×16 2    

 



 

 8 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Handle Assembly 

No. Description Qty. 

 

No. Description Qty. 

1 Locating plate 1 10 Shaft sleeve               12×20 1 

2 Spring pin                 4×31 2 11 Pull rod unit 1 

3 Roller                13×4.6×10 1 12 Chain unit 1 

4 Spring pin                 4×20 3 13 Eyelet bolt                M5×40 1 

5 Spring pin                 6×31 1 14 Locknut                      M5 1 

6 Hand knob 1 15 Hexagon nut                 M5 1 

7 Handle body 1 16 Shaft sleeve               20×15 2 

8 Shaft                    12×60 1 17 Locating plate 1 

9 Pressure wheel        26×14×22 1 18 Torsional spring 1 

 

 

 

 

 

 

 



 

 9 

 

                                                 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Pump Assemble 

No. Description 
 

quantity 

 

 
Serial 

no. 

 
Description 

 
quantity 

1 Pump core               18×97 1 18 Screw for adjustment      M10×1 1 

2 Spring cap 1 19 Combined washer            10 2 

3 Dust-proof ring              18 1 20 Seal bolt                 M10×1 2 

4 Seal ring                   18 1 21 Unloading spring      1.2×10×22 1 

5 Big spring          5.5×48×110 1 22 Firing pin 1 

6 Steel ball                   Φ7 1 23 O-ring                  6.9×1.8 1 

7 O-ring                10.6×1.8 1 24 Combined washer            20 1 

8 Valve body 1 25 Firing pin seat 1 

9 Valve needle 1 26 O-ring                   8×2.65 1 

10 Valve spring         0.5×4.8×21 1 27 Hexagon nut                 M6 1 

11 Seal bolt              M16×1.5 1 28 Screw for adjustment      M6×20 1 

12 Combinedwasher            16 1 29 Lever board 1 

13 Oil pump shell 1 30 Shaft with double-groove    8×56 1 

14 Circlip for shaft               8 2 31 Seal ring                     32 1 

15 Steel ball                   Φ5 1 32 O-ring                  32×3.55 1 

16 Ball seat 1 33 Dust-proof ring               32 1 

17 Limit-load spring        2×8×16 1 34 Piston rod                   32 1 

 

 


